
NOTICES
DEPARTMENT OF BANKING AND SECURITIES

Actions on Applications

The Department of Banking and Securities (Department), under the authority in the Banking Code of 1965 (7 P.S.
§§ 101—2204), the Department of Banking and Securities Code (71 P.S. §§ 733-1—733-1203) and 17 Pa.C.S. (relating to
Credit Union Code), has taken the following actions on applications received for the week ending July 31, 2018.

Under section 503.E of the Department of Banking and Securities Code (71 P.S. § 733-503.E), any person wishing to
comment on the following applications, with the exception of branch applications, may file comments in writing with the
Department of Banking and Securities, Corporate Applications Division, 17 North Second Street, Suite 1300, Harrisburg,
[...]
Beryllium, Total XXX XXX XXX XXX Report XXX
Boron, Total XXX XXX XXX XXX Report XXX
Cadmium, Total XXX XXX XXX XXX Report XXX
Chromium III, Total XXX XXX XXX XXX Report XXX
Chromium, Hexavalent XXX XXX XXX XXX Report XXX
Cobalt, Total XXX XXX XXX XXX Report XXX
Copper, Total XXX XXX XXX XXX Report XXX
Cyanide, Free XXX XXX XXX XXX Report XXX
Cyanide, Total XXX XXX XXX XXX Report XXX
Iron, Dissolved XXX XXX XXX XXX Report XXX
Iron, Total XXX XXX XXX 8.5 13.2 XXX
Lead, Total XXX XXX XXX XXX Report XXX
Manganese, Total XXX XXX XXX XXX Report XXX
Mercury, Total XXX XXX XXX XXX Report XXX
Nickel, Total XXX XXX XXX XXX Report XXX
Selenium, Total XXX XXX XXX XXX Report XXX
Silver, Total XXX XXX XXX XXX Report XXX
Sulfate, Total XXX XXX XXX XXX Report XXX
Thallium, Total XXX XXX XXX XXX Report XXX
Zinc, Total XXX XXX XXX XXX Report XXX
Chloride XXX XXX XXX XXX Report XXX
Bromide XXX XXX XXX XXX Report XXX
Hardness, Total (as CaCO3) XXX XXX XXX XXX Report XXX

4858 NOTICES

PENNSYLVANIA BULLETIN, VOL. 48, NO. 32, AUGUST 11, 2018



The proposed effluent limits for Outfall 042 are for a variable-flow groundwater seep.—Interim Limits.
Mass Units (lbs/day) Concentrations (mg/L)

Parameters Average
Monthly

Daily
Maximum

Instant.
Minimum

Average
Monthly

Daily
Maximum

Instant.
Maximum

Flow (MGD) Report Report XXX XXX XXX XXX
pH (S.U.) XXX XXX 6.0 XXX XXX 9.0
Total Suspended Solids XXX XXX XXX 30.0 100.0 XXX
Osmotic Pressure (mOs/kg) XXX XXX XXX Report Report XXX
Boron, Total XXX XXX XXX Report Report XXX
Lead, Total XXX XXX XXX Report Report XXX
Selenium, Total XXX XXX XXX Report Report XXX
Thallium, Total XXX XXX XXX Report Report XXX

The proposed effluent limits for Outfall 042 are for a variable-flow groundwater seep.—Final Limits.
Mass Units (lbs/day) Concentrations (mg/L)

Parameters Average
Monthly

Daily
Maximum

Instant.
Minimum

Average
Monthly

Daily
Maximum

Instant.
Maximum

Flow (MGD) Report Report XXX XXX XXX XXX
pH (S.U.) XXX XXX 6.0 XXX XXX 9.0
Total Suspended Solids XXX XXX XXX 30.0 100.0 XXX
Osmotic Pressure (mOs/kg) XXX XXX XXX 50.0 50.0 XXX
Boron, Total XXX XXX XXX 1.6 3.2 XXX
Lead, Total XXX XXX XXX 0.0032 0.0064 XXX
Selenium, Total XXX XXX XXX 0.005 0.010 XXX
Thallium, Total (ug/L) XXX XXX XXX 0.24 0.48 XXX

The proposed effluent limits for Outfall 042 are for a variable-flow groundwater seep.—Limits.
Mass Units (lbs/day) Concentrations (mg/L)

Parameters Average
Monthly

Daily
Maximum

Instant.
Minimum

Average
Quarterly

Daily
Maximum

Instant.
Maximum

Total Dissolved Solids XXX XXX XXX XXX Report XXX
Oil and Grease XXX XXX XXX 15.0 20.0 XXX
Nitrate-Nitrite as N XXX XXX XXX XXX Report XXX
Ammonia-Nitrogen XXX XXX XXX XXX Report XXX
Aluminum, Total XXX XXX XXX XXX Report XXX
Antimony, Total XXX XXX XXX XXX Report XXX
Arsenic, Total XXX XXX XXX XXX Report XXX
Barium, Total XXX XXX XXX XXX Report XXX
Beryllium, Total XXX XXX XXX XXX Report XXX
Cadmium, Total XXX XXX XXX XXX Report XXX
Chromium III, Total XXX XXX XXX XXX Report XXX
Chromium, Hexavalent XXX XXX XXX XXX Report XXX
Cobalt, Total XXX XXX XXX XXX Report XXX
Copper, Total XXX XXX XXX XXX Report XXX
Cyanide, Free XXX XXX XXX XXX Report XXX
Cyanide, Total XXX XXX XXX XXX Report XXX
Iron, Dissolved XXX XXX XXX XXX Report XXX
Iron, Total XXX XXX XXX XXX Report XXX
Manganese, Total XXX XXX XXX XXX Report XXX
Mercury, Total XXX XXX XXX XXX Report XXX
Nickel, Total XXX XXX XXX XXX Report XXX
Silver, Total XXX XXX XXX XXX Report XXX
Sulfate, Total XXX XXX XXX XXX Report XXX
Zinc, Total XXX XXX XXX XXX Report XXX
Chloride XXX XXX XXX XXX Report XXX
Bromide XXX XXX XXX XXX Report XXX
Hardness, Total (as CaCO3) XXX XXX XXX XXX Report XXX

The proposed effluent limits for Outfall 043 are for a variable-flow groundwater seep.—Interim Limits.
Mass Units (lbs/day) Concentrations (mg/L)

Parameters Average
Monthly

Daily
Maximum

Instant.
Minimum

Average
Monthly

Daily
Maximum

Instant.
Maximum

Flow (MGD) Report Report XXX XXX XXX XXX
pH (S.U.) XXX XXX 6.0 XXX XXX 9.0
Total Suspended Solids XXX XXX XXX 30.0 100.0 XXX
Osmotic Pressure (mOs/kg) XXX XXX XXX Report Report XXX
Boron, Total XXX XXX XXX Report Report XXX

NOTICES 4859

PENNSYLVANIA BULLETIN, VOL. 48, NO. 32, AUGUST 11, 2018



Mass Units (lbs/day) Concentrations (mg/L)
Parameters Average

Monthly
Daily

Maximum
Instant.

Minimum
Average
Monthly

Daily
Maximum

Instant.
Maximum

Lead, Total XXX XXX XXX Report Report XXX
Selenium, Total XXX XXX XXX Report Report XXX
Thallium, Total XXX XXX XXX Report Report XXX

The proposed effluent limits for Outfall 043 are for a variable-flow groundwater seep.—Final Limits.
Mass Units (lbs/day) Concentrations (mg/L)

Parameters Average
Monthly

Daily
Maximum

Instant.
Minimum

Average
Monthly

Daily
Maximum

Instant.
Maximum

Flow (MGD) Report Report XXX XXX XXX XXX
pH (S.U.) XXX XXX 6.0 XXX XXX 9.0
Total Suspended Solids XXX XXX XXX 30.0 100.0 XXX
Osmotic Pressure (mOs/kg) XXX XXX XXX 50.0 50.0 XXX
Boron, Total XXX XXX XXX 1.6 3.2 XXX
Lead, Total XXX XXX XXX 0.0032 0.0064 XXX
Selenium, Total XXX XXX XXX 0.005 0.010 XXX
Thallium, Total (ug/L) XXX XXX XXX 0.24 0.48 XXX

The proposed effluent limits for Outfall 043 are for a variable-flow groundwater seep.—Limits.
Mass Units (lbs/day) Concentrations (mg/L)

Parameters Average
Monthly

Daily
Maximum

Instant.
Minimum

Average
Quarterly

Daily
Maximum

Instant.
Maximum

Total Dissolved Solids XXX XXX XXX XXX Report XXX
Oil and Grease XXX XXX XXX 15.0 20.0 XXX
Nitrate-Nitrite as N XXX XXX XXX XXX Report XXX
Ammonia-Nitrogen XXX XXX XXX XXX Report XXX
Aluminum, Total XXX XXX XXX XXX Report XXX
Antimony, Total XXX XXX XXX XXX Report XXX
Arsenic, Total XXX XXX XXX XXX Report XXX
Barium, Total XXX XXX XXX XXX Report XXX
Beryllium, Total XXX XXX XXX XXX Report XXX
Cadmium, Total XXX XXX XXX XXX Report XXX
Chromium III, Total XXX XXX XXX XXX Report XXX
Chromium, Hexavalent XXX XXX XXX XXX Report XXX
Cobalt, Total XXX XXX XXX XXX Report XXX
Copper, Total XXX XXX XXX XXX Report XXX
Cyanide, Free XXX XXX XXX XXX Report XXX
Cyanide, Total XXX XXX XXX XXX Report XXX
Iron, Dissolved XXX XXX XXX XXX Report XXX
Iron, Total XXX XXX XXX XXX Report XXX
Manganese, Total XXX XXX XXX XXX Report XXX
Mercury, Total XXX XXX XXX XXX Report XXX
Nickel, Total XXX XXX XXX XXX Report XXX
Silver, Total XXX XXX XXX XXX Report XXX
Sulfate, Total XXX XXX XXX XXX Report XXX
Zinc, Total XXX XXX XXX XXX Report XXX
Chloride XXX XXX XXX XXX Report XXX
Bromide XXX XXX XXX XXX Report XXX
Hardness, Total (as CaCO3) XXX XXX XXX XXX Report XXX

Sludge use and disposal description and location(s): Sewage sludge is removed by a vacuum truck and disposed at the
Midland Borough Municipal Authority Publicly Owned Treatment Works (NPDES PA0023701) or the Monaca Borough
Publicly Owned Treatment Works (NPDES PA0020125).

In addition, the permit contains the following major special conditions: a schedule for the relocation of Outfall 022 and
re-direction of Outfalls 021, 042, and 043 to Outfall 022; a schedule of compliance for the re-routing of Outfalls 030, 031,
032, 033, and 034 to Outfall 022; a schedule of compliance for water quality limits at Outfalls 025 and 029; a Toxics
Reduction Evaluation for new water quality limits at Outfall 007; compliance reporting requirements for water quality
limits below quantitation limits; requirements for chemical additives; requirements applicable to storm water; and
requirements pertaining to the facility’s Cooling Water Intake Structure pursuant to Section 316(b) of the Clean Water
Act including interim Best Technology Available.

You may make an appointment to review the DEP files on this case by calling the File Review Coordinator at
412-442-4000.

The EPA Waiver is not in effect.

4860 NOTICES

PENNSYLVANIA BULLETIN, VOL. 48, NO. 32, AUGUST 11, 2018



Northwest Region: Clean Water Program Manager, 230 Chestnut Street, Meadville, PA 16335-3481.

PA0271551, Sewage, SIC Code 8800, John R Tully, 1860 Old Grade Road, Falls Creek, PA 15840. Facility Name: John
Tully SRSTP. This proposed facility is located in Washington Township, Jefferson County.

Description of Proposed Activity: The application is for a new NPDES permit for a new discharge of treated sewage
from a single-family residence.

The receiving stream, Harveys Run, is located in State Water Plan watershed 17-C and is classified for cold water
fishes, aquatic life, water supply and recreation. The discharge is not expected to affect public water supplies.

The proposed effluent limits for Outfall 001 are based on a design flow of 0.0004 MGD.
Mass Units (lbs/day) Concentrations (mg/L)

Parameters Average
Monthly

Average
Weekly

Minimum Annual
Average

Maximum Instant.
Maximum

Flow (GPD) Report
Annl Avg

XXX XXX XXX XXX XXX

pH (S.U.) XXX XXX 6.0
Inst Min

XXX XXX 9.0

Biochemical Oxygen Demand
(BOD5)

XXX XXX XXX 10.0 XXX 20

Total Suspended Solids XXX XXX XXX 10.0 XXX 20
Fecal Coliform (No./100 ml) XXX XXX XXX 200 XXX XXX

Sludge use and disposal description and location: Septage must be pumped and hauled off-site by a septage hauler for
land application under a general permit authorized by DEP or disposal at an STP.

In addition, the permit contains the following major special conditions:

• Requirement to submit an Annual Maintenance Report

• No stormwater admitted to the treatment system

• Aerobic tank pumping requirement

• Solids handling

• Abandonment of the treatment system (for public sewage)

You may make an appointment to review the DEP files on this case by calling the File Review Coordinator at
814-332-6340.

The EPA Waiver is in effect.

III. WQM Industrial Waste and Sewerage Applications under The Clean Streams Law.

Northeast Region: Clean Water Program Manager, 2 Public Square, Wilkes-Barre, PA 18701-1915. Phone: 570-826-2511.

WQM Permit No. 4818403, Sewage, Bath Borough Authority, 160 Mill Street, Bath, PA 18014.

This existing facility is located in Bath Borough, Northampton County.

Description of Proposed Action/Activity: The project consists of constructing an entirely new sewage treatment system
at the existing facility. Major aspects of the project include: construction of a new headworks building and control
building, replacement of comminutor with automated mechanical screening system, construction of grit removal system,
construction of a wet well with a triplex submersible pumping station, conversion of existing equalization/contact
stabilization/clarifier basin to a larger equalization basin, construction of triplex submersible pumping station within
equalization basin, construction of two ICEAS pre-cast concrete tanks and two aerobic digester pre-cast concrete tanks,
replacement of exiting chlorine disinfection system with ultraviolet light disinfection system, replacement of existing
sludge belt filter press with a rotary press dewatering system and the demolition of two contact stabilization/clarifier/
digester basins. The facility will remain sized for a hydraulic capacity of 0.51 MGD.

Northwest Region: Clean Water Program Manager, 230 Chestnut Street, Meadville, PA 16335-3481.

WQM Permit No. 6218405, Sewage, Kenneth & Joan Larsen, 9 Carroll Street, Frewsburg, NY 14738.

This proposed facility is located in Pine Grove Township, Warren County.

Description of Proposed Action/Activity: Single Residence Sewage Treatment Plant.

WQM Permit No. 3397405 A-1, Sewage, Clearfield Jefferson County Region Airport Authority, 377 Aviation
Way, Reynoldsville, PA 15851-8143.

This existing facility is located in Washington Township, Jefferson County.

Description of Proposed Action/Activity: Installation of dechlorination system.

NOTICES 4861

PENNSYLVANIA BULLETIN, VOL. 48, NO. 32, AUGUST 11, 2018



VI. NPDES Individual Permit Applications for Discharges of Stormwater Associated with Construction
Activities.

Northeast Region: Waterways and Wetlands Program Manager, 2 Public Square, Wilkes-Barre, PA 18701-1915.
Monroe County Conservation District, 8050 Running Valley Road, Stroudsburg, PA 18347.

NPDES
Permit No. Applicant Name & Address County Municipality

Receiving
Water/Use

PAD450059 Tobyhanna DG LLC
361 Summit Blvd
Suite 110
Birmingham, AL 35243

Monroe Coolbaugh Twp Lake Carobeth
(HQ-CWF, MF)
Buck Hill Creek
(EV, MF)

Northampton County Conservation District, 14 Gracedale Ave.—Greystone Building, Nazareth, PA 18064-9211.
NPDES
Permit No. Applicant Name & Address County Municipality

Receiving
Water/Use

PAD480067 Joao Tavares Realty Partners LLC
4211 Tracy Ln
Bethlehem, PA 18020

Northampton Bethlehem Twp Monocacy Creek
(HQ-CWF, MF)

PAD480070 Brent Stringfellow
Lehigh University
461 Webster St, 3A
Bethlehem, PA 18015

Northampton City of Bethlehem Lehigh River
(WWF, MF)
Saucon Creek
(HQ-CWF, MF)

Schuylkill Conservation District, 1206 AG Center Drive, Pottsville, PA 17901-9733.
NPDES
Permit No. Applicant Name & Address County Municipality

Receiving
Water/Use

PAD540005 NP New Castle LLC
4825 NW 41st St
Suite 500
Riverside, MO 64150

Schuylkill New Castle Twp Mud Run
(CWF, MF)
UNT to Mud Run
(CWF, MF)

VII. List of NOIs for NPDES and/or Other General Permit Types.

PAG-12 CAFOs

CAFO Notices of Intent Received.

Southcentral Region: Clean Water Program Manager, 909 Elmerton Avenue, Harrisburg, PA 17110. Telephone:
717-705-4707.

NPDES Permit No. PAG123877, CAFO, Sunset Family Farms LLC, 261 Sunset Drive, Fredericksburg, PA 17026.

This proposed facility is located in Bethel Township, Lebanon County.

Description of size and scope of proposed operation/activity: Poultry (Broilers): 378.16.

The receiving stream, Oil Creek, is in watershed 7-D and classified for: Migratory Fishes and Warm Water Fishes.

The proposed effluent limits for the operation/activity include: Except for the chronic or catastrophic rainfall events
defined as over the 25-year/24-hour rain storms, the CAFO general permit is a non-discharge NPDES permit. Where
applicable, compliance with 40 CFR Federal effluent limitation guidelines is required. The general permit requires no
other numeric effluent limitations and compliance with the Pennsylvania Nutrient Management Act and the Clean
Stream Law constitutes compliance with the State narrative water quality standards.

NPDES Permit No. PAG123875, CAFO, Weaver Melvin, 359 Timber Road, Beavertown, PA 17813.

This proposed facility is located in Adams Township, Snyder County.

Description of size and scope of proposed operation/activity: Swine (Sows with Litter, Gilts, Wean—Finish, Boars), Beef
(Finishing): 334.98 AEUs.

The receiving stream, Unnamed Tributary of North Branch Middle Creek, is in watershed 6-A and classified for: Cold
Water Fishes and Migratory Fishes.

The proposed effluent limits for the operation/activity include: Except for the chronic or catastrophic rainfall events
defined as over the 25-year/24-hour rain storms, the CAFO general permit is a non-discharge NPDES permit. Where
applicable, compliance with 40 CFR Federal effluent limitation guidelines is required. The general permit requires no
other numeric effluent limitations and compliance with the Pennsylvania Nutrient Management Act and the Clean
Stream Law constitutes compliance with the State narrative water quality standards.

NPDES Permit No. PAG123876, CAFO, Brendon Zimmerman, 2490 Mill Rd, Elizabethtown, PA 17022.

This proposed facility is located in Conewago, Dauphin County.

Description of size and scope of proposed operation/activity: Poultry (Broilers): 359.86 AEUs.

4862 NOTICES

PENNSYLVANIA BULLETIN, VOL. 48, NO. 32, AUGUST 11, 2018



The receiving stream, Conewago Creek, is in watershed 7-G and classified for: Trout Stocking Fisheries and Migratory
Fishes.

The proposed effluent limits for the operation/activity include: Except for the chronic or catastrophic rainfall events
defined as over the 25-year/24-hour rain storms, the CAFO general permit is a non-discharge NPDES permit. Where
applicable, compliance with 40 CFR Federal effluent limitation guidelines is required. The general permit requires no
other numeric effluent limitations and compliance with the Pennsylvania Nutrient Management Act and the Clean